If you have issues viewing or accessing this file contact us at NCJRS.gov.

bt ‘

| &
'». CALIFORNIA STATE PRISON — RIVERSIDE COUNTY

Environmental Assessment Study

Prepared for
California Department of Corrections

September 7986




105522
U.S. Department of Justice } Z
National Institute of Justice / O 5
This document has been reproduced exactly as received from the
person or organization originating it. Points of view or opinions stated
in this document are those of the authors and do not necessarily

represent the official position or policies of the National Institute of
Justice,

Permission to reproduce this copyrighted material has been
granted_b% . .
California Department of Corrections
[...]
and disposal systems is dictated by non-industrial flows. For the purposes of
alternatives evaluation, a wastewater system with a design capacity to
accommodate peak flows associated with an average day flow of 0.50 mgd has
been established.R=-26/

Raw wastewater pumping and transmission facilities must be designed to handle
peak flows originating at the prison. Due to the regimented nature of daily
inmate and staff schedules, diurnal variation in wastewater production is
expected to be significant. . A typical diurnail paéking factor (ratio of peak
instantaneous flow to average daily flow) for a city having a population equal
to that for this prison facility is about 2.6. It is assumed that a diurnal

95



peaking factor of 3.0 is appropriate for this prison facility. Therefors, raw
wastewater transmission facilities would have a design capacity of 1.50 mgd
(1,040 gpm) .R=21/

Expected Wastewater Quality

The expected major constituent concentrations of the prison site's wastewater

are presented below:

EXPECTED WASTEWATER QUALITY

CONSTITUENT CONCENTRATION (mg/l)
BOD; a,.b/ 500 - 700
Suspended Solids f/ 225

Total Dissolved Solids ¢/ 1,030

a/Biochemical oxygen demand (5 day).

h/Based upon wastewater qualities at existing State prisons.

¢/Based upon expected water supply quality and a typical TDS
increment of usage of 250 mg/l.

For the purpose of evaluating. alternatives in this study, treatment
alternatives will be able to accommodate wastewaters of the quality presented
in the above table.R-28/

Treatment requirements and assocfated +treatment options for an on-site
treatment facility depend upon the anticipated method of disposal. Table H.5-
1 presents the available methods of disposal and associated treatment levels
required as specified by the Regional Water Quality Control Board, Colorado
River Basin Region (RWQCB) and the California Department of Health Services

(DHS) .R=29/

Effluent discharged to disposal ponds must meet State quality requirements as
dictated by the Waste Discharge Requirements as adopted by RWQCB. It is
anticipated that the effluent quality limitations for disposal ponds would be
similar to those of the City of Blythe's discharge limitations. According to
the City of Bliythe's Waste Discharge Requirements, effluent discharged to the

96



&,

ponds must meet the State's secondary treatment standard. Typically,
secondary treatment dincludes primary treatment, oxidation and secondary
clarification.R=30/

TABLE H.5-1

REQUIRED LEVEL OF

DISPOSAL OPTION TREATMENT
Evaporation/Percolation Ponds Secondary Treatment
Forage Crop Irrigation Primary Treatment
Field Crop (Not Eaten, Processed) Secondary Treatment

Three general categories of secondary treatment can be considered for the
prison: 1) a suspended growth activated-sludge process; 2) an attached growth
biofiltration (trickling filter) process; and 3) waste stabilization
ponds.R=31/

Certain unit process additions or expansions would be required no matter which
secondary treatment process is selected. These include headworks and raw
wastewater pumping. Additionally, grit removal, sludge digestion. and sludge
disposal would be required for either activated sludge or trickling filter
processes., Primary and secondary clarification also {s addressed in the
analysis of these two specific treatment concepts.R=32/

Activated-Sludge. In the activated-sludge process, organic waste is
introduced 1into a reactor where an aerobic bacterial culture is
maintained in suspension. The aerobic environment in the reactor is
achieved by the use of diffused or mechanical aeration, which also
serves to maintain a completely mixed regime. After a specified period
of time, the mixture of new cells and old cells 1s passed into a
settling tank where the «cells are separated from the . treated
wastewater.R-33/

There are many +types of activated-sludge processes 1including
conventional, compact stabilization, extended aeration, and oxidation
ditch. One advantage of the activated sludge process is its ability to
provide a relatively high quality effluent for discharge. Disadvantages

97



of an activated sludge process include high energy requirements,
extensive operator attention, and extensive maintenance
requirements.R=34/

Biofiltration. Aerobic attached-growth biological treatment processes

usually are used to remove organic matter found in wastewater. They are
also used to achieve nitrification (the conversion of nitrogen in the
form of ammonia to nitrate). The attached-growth processes include the
trickling filter, the roughing filter, rotating biological contactor,
and fixed-bed nitrification reactor. The trickling filter process,
which is used most commonly, consists of a bed of highly permeable media
to which micro-organisms are attached and through which wastewater is
percolated or trickled - hence the name. The filter media usuaily

consist of rocks, but plastic media, a more recent innovation, is also

used.R=35/

The advantages of a biofiltration (trickling filter) system are its
relatively low energy requirements and flexibility to varying organic
and hydraulic loadings. A disadvantage of a trickling filer system is
the pretreatment requirements which include either a primary clarifier
or fine screen.B=36/

Waste Stabilization Ponds. In their simplest form, waste stabilization
ponds are large, shallow earthen basins that are used for the treatment
of wastewater by a natural process involving the use of both algae and
bacterfa. A waste stabilization pond contains bacteria and algae in
suspension, and the aerobic, or a combination of aerobic and anaerobic
(facultative), conditions prevail throughout its depth.R=37/

Waste stabilization ponds are a combipation of aerated and facultative
ponds which provide both waste stabilization and clarification.
Stabilization ponds are energy efficient, have Tlow maintenance
requirements, and are highly flexibie and reliable. A disadvantage of
stabilization ponds is their extensive land requirement.R-38/

Primary treatment is defined by the DHS in its Wastewater Reclamation Criteria
as providing an effluent with not more than 0.5 ml/l-hour of settleable
solids. Forage crop irrigation, such as alfalfa, is the only acceptable means

98

4



¥

of disposal of primary effluent available to the prison facility and can only
be used in Tocations with limited public access and, due to odor problems,
1imited proximate development. Secondary  treatment is sufficient for
reclaimed water to be used for irrigation of certain field crops that are not
eaten or processed. Although public access and treated effluent runoff must
be controlled, secondary effluent should not pose the health risks and odor

potential associated with primary treated effluent.RB=39/

In addition to biological considerations, treated water reuse for agricultural
purposes would entail the consideration of the water quality constituents such
as salts and heavy metals. Key constituents of concern are dissolved solids,
sodium and boron. A number of field and forage crops are semi-tolerant to
tolerant to these constituents and the anticipated concentrations in the
biologically treated wastewater should not pose a problem if appropriate crops
are selected.R=40/

Wastewater Disposal Options. Considering existing site conditions, two
methods of wastewater disposal would be available to the proposed prison

facility: disposal ponds and reuse of treated effluent.

Disposal Ponds. The City of Blythe and the County Airport both use
disposal ponds to discharge their treated effluent. Unlined ponds

effect discharge through a combination of evaporation and infiltration.
Evaluation of the existing disposal pond systems and the existing site
conditions indicates that the region's evaporation and percolation
potential is relatively high and that this means of disposal would be
appropriate for the prison's effluent. Ponds in the six- to eight-foot
deep range would be used for this discharge. Considering the results of
preliminary soils investigations, the underlying soils consist mostly of
sands and gravels which are condusive to this method of disposal. Based
upon historical disposal capacities experienced by both the City and the
Airport and a knowledge of the soils present at this site, a 20~acre
pond system appears adequate for an average effluent flow of 0.50 mgd.
This would allow intermittent use and maintenance of the ponds. as well
as a margin of reliabiiity. However, the final acreage will be
confirmed during final design of the wastewater treatment plant.R-41/

99



Reuse of Treated Effluent. One of the industries proposed for this

prison site is agricultural production. Certain crops would provide a
potential for reuse of treated wastewater. Depending upon the number of
acres put into production, a portion, if not all of the wastewater
effluent could be accommodated through agricultural reuse. An option
that would provide year-round effluent disposal would be a spray
irrigation system. Such a system could be used on agricultural crops or
prison landscaping. Use of treated effluent for irrigation requires
controls to prevent runoff to adjacent lands and measures to prevent
human contact with this water.R-42/

Proposed Treatment Alternative. Based upon the treatment options discussed

above, and discussions with the RWOCB, it 1s recommended that a secondary
treatment facility be located within the developed area of the prison site;
adjacent to the secured prison complex.R-43/

The treatment plant would have an overall design capacity to handle peak flows
associated with an average day flow of 0.50 mgd, based upon anticipated Tong-
term maximum flows. The headworks of the treatment facility would be designed
to handle the anticipated peak flow of 1.50 mgd. Although any of the
secondary treatment methods discussed previously could be used at the prison;
an oxidation ditch activated-sludge process will be used as an example since
it proVides a good representation of the operational and environmental effects
of the wastewater disposal system. The actual method of secondary treatment
to be fimplemented at the prison will be determined during final design once
the Department of Corrections proceeds with this project and makes a formal
request to the RWOCB for tentative waste discharge requirements. Other unit
processes required include preliminary treatment, a clarifier unit subsequent
to the oxidation ditch. sludge digestion, and sludge drying beds. A primary
clarifier is typically not required for an oxidation ditch process, uniless
large amounts of grit, solids or grease are present.R-44/

Using this system disposal would be accomplished by a lTow=-head, 700 gpm
effluent pump station discharging through a 10-inch pipeline to a series of 6-
to 8-foot deep evaporation/percolation ponds totaling 20 acres. Pumping
requirements would be greater for the agricultural reuse alternative. Dried
sludge could be disposed of at a local sanitary landfill. Occasionally, local

100

¥y



agricultural interests haul away the dried sludge for use as fertilizer.
Section H.4., which addresses solid waste issues, provides more specific

information on potential sludge disposal alternatives.R-45/

A 1ist of the on-site treatment and disposal system components proposed at the
prison site 1is presented in Table H.5-2. The conceptual Tayout of this
wastewater alternative is presented on Figure H.5-1, The total energy
requirement for this 0.50 mgd treatment and disposal system is about 285,000
kWh per year.R-46/

TABLE H.5-2
COMPONENTS _OF ON-SITE WASTEWATER

TREATMENT AND DTSPOSAL ALTERNATIVES

COMPONENT DESCRIPTION
Influent Pump Station 1,040 gpm; 15 hp
Preliminary Treatment Bar screen/comminuter/grit chamber
Oxidation Ditch Race track with aerators
Secondary Clarification Circular
Sludge Digestion Aerobic
Sludge Disposal Sludge drying beds; dry solids

hauling

Effluent Disposal Pump Station 700 gpm; 10 hp
Pipeline 500 feet of 10-inch pipeline
Evaporation/Percolation ponds 20 acres; 6 to 8 feet deep

ENVIRONMENTAL EFFECTS

Construction of the proposed State prison will require development of a
wastewater treatment plant to serve the needs of the facility. The proposed
treatment plant would be located on the downhill side of the prison near the
northeastern corner of Section 17. The physical effects of the construction
of the proposed treatment plant, as well as other parts of this facility, have

been discussed in the section on Biological Resources.

A second potential environment impact of the proposed wastewater treatment
plant 1is the discharge of 0.50 mgd of secondary effluent to on-site

evaporation/percolation ponds. While the warm, dry climate of the project.
area would result in the evaporation of a significant amount of this effluent,

101



3 3 - 1 R .
: | ’ R ' : ,
’ : ¥V 1 st
& =€ 1o :, t ¢ "L’L L : : 26 4 :;
™ =y - L R oot ] . ¥ g >
. " ,.\g‘} 25 ! 2 30 29 ‘.‘;\'\:fv 28 N 227 ' < i
. NG - } “
T el [ Fort Wit 1 AAN f i p
' /‘r e b tdbaeyy 3 LA 1 ' I
: 1 A [N
: : ¥
: Wiley 8 Well f P
. R I S B . JUUREY L DINERS DN T
—— it T : pieine <
4 . - o~
v IR RRE, : A =" 3

- e cm—— :
. 4' = : . "‘ 3 f\»\ .. .‘;’;_,--_- --To B,yth.e _._;:‘
e T N N ‘

T T NP F P ISP SO A . Gk e e e Y
] . o il
f <
; . : ‘
i : i
11 12 : 7 & ° 1o ; <13

Proposed Wastewater —Disposal Ponds :
Treatment Piant Locatlon ; :

'
- Y P A R s, .
: "
{
H
:
‘. 12 £
IS e~ i
i e ARE
] :
. N s N . -
R i .
. v of < 7
. 'a v —da I -* . e
- 3 b
B re R ; . .
’,
. ez i beviags,
4 f .
. } N . .
1 -
3 3 u -
e 2N : -~ . - T23
3 RN 4 e, Py bt
l B “w
: e /
i . '
' :
i o !
- " .
- + - - - - - - - o
‘! ) = E RS T4
. g . .
i 2 .
i 3 .
i < &
- . i
* . . e t -r 9 ~ -~ "~
6 <~ { jaie “~ s~ 27 2€
: ) e
’ s N so- LT
. i AN
L . = ”
v H . s . - . .
- - S ., B a~
. - L BT B RIS -, e e e Y e o e e s e B el e [ ——
1 “ - . -
oS s,
LY ] N N oy
. - TR Iy B . .
. et el . S w
4 -y RN . s. i 4 S B
B A 3 s B
~ : B -
. { LRI .
PR P e e . . - - =
Lo N e P R z2 33 34 38 -
LR N [a i . .
%, N - - .
. o S
4
. L

i Kennedy/Jenks/Chilton
Riverside Prison

Wastewater Treatment
and Disposal

0 1 June 1986
K/J/C 6425

Wi LT

S
Scale in Miles 102 .
Figure H.5-1




a certain portion would also percolate into the soils under the ponds. As
indicated in the following section, the groundwater will be used as the source
of both potable and agricultural irrigation water for this facility.R-48/

Based upon studies conducted by Woodward Clyde Consultants for this project,
the depth to groundwater in the project area is approximately 270 feet below
the effluent disposal ponds. It is anticipated that while water from the
disposal ponds may percolate to the surface of the groundwater table, several
factors will prevent the deterioration of the existing groundwater quality.
These factors include the level of treatment the water receives before being
discharged to the disposal ponds, the purifying effect the soil column will
have on this water, and the diluting effect the large underlying basin will
have on this water. Because of these factors, the proposed discharge of
treated effluent is not expected to have an effect on existing groundwater
quality. If treated effliuent is used to irrigate agricultural lands on the
prison site, there will be even a Tlower possibility of groundwater
contamination occurring.R=49/

The handling and treatment of wastewater could be expected to generate a
source of odors in the project area. Generation of odors is not expected to
be significant because the treatment plant will be designed and operated to
meet the requirements of the RWQCB {which would minimize odor production) and
the amount of open space around the prison site.

Since all of the wastewater generated by the proposed preject will be treated
and disposed of on-site, there will be no direct, off-site effects of the
treatment system.

In conclusion, the treatment and disposal facilities at the proposed prison
will be designed, constructed, and operated to meet the standards of the RWQCB
and the DHS. Treatment and disposal methods similar to those proposed in this